ORISSA METALIKS PRIVATE LIMITED

REGD. OFFICE : 1, GARSTIN PLACE, ‘ORBIT HOUSE', 3RD FLOOR, ROOM NO. 3B, KOLKATA - 700 00.1, INDIA
Phone : +91-33-2243-8518, Fax : +91-33-2243-8517, E-mail : sc_ompl@orissametaliks.com
Website : www.orissametaliks.com, CIN : U27109WB2006PTC111146

Date: 18" August, 2018

To,

The Director & Member Secretary (Industry-1)
Ministry of Environment, Forest & Climate Change,
Govt. of India,

Indira Paryavaran Bhawan,

Ali Ganj, Jor Bagh Road,

New Delhi — 110 003

Subject: Reply to A.D.S. for getting Environmental Clearance of Proposed 1.2
MTPA Integrated Steel Plant along with 225 MW Captive Power Plant
at Mouza Nandarchak, Bargai & Khanjarichak, Village Gokulpur, P.O.
[...]
III Management of Tar sludge generated from producer gas
plant
IV Revised corporate environment policy
Vv Modification of wet quenching process to dry quenching
VI Waste heat recovery from stove gases
VII Details of sinter cooler waste heat recovery
VIII Disposal of sludge generated from the cold rolling mills,
pickling and galvanizing process
IX Detailed plan for completion of green belt in two years
X Revised CER plan along with budgetary requirement and
time schedule for completion of CER activities
XI Chrome slag management, including option for use as
green concrete
XI1I Details of rainwater harvesting
XIII Scheme for skill development as per the programmes of Skill

Development Council of India to improve the employability
in the proposed project




Annexure-I

A.D.S. POINT NO. I- Details of Source of water, Waste
water Management, Revised Water Balance and Water
Management.

e Raw water requirement, Source, Water Balance

As per an initial estimate, water to the tune of 22,248 KLD (927
Cu.m/hr.) will be required for the proposed project. The raw water will
be sourced mainly from the supply system of Kharagpur Municipality
& Kansabati River and partially from Bore Wells. The detail of sources
of water is given in Table 1.

Table 1
Source of Water
Sl Permission Granted by Permission Total Daily
no. Obtained for Make up Water
drawl of water requirement for
1 | Kharagpur Municipality (Refer| Cu.m/hr KLD the proposed
Letter Memo No. 2623 PW dated project
14-08-2018) 900 21,600
2 State Water Investigation| 27.08 650
Directorate (SWID), West Bengal 22,248 KLD
from Kansai River Bed (927 Cu.m/hr.)
TOTAL 927.1 22,250

Water system for the steel complex shall comprise the following:
s Make up water

7

% Re circulating water

X/

< Emergency water system

7

% Drinking water system

X/

s Fire water system

7

% Dust suppression system

The break-up of water required for the proposed plant is given in
Table-2.

Table 2
Water Use Statement
Sr. Name of Unit Daily Make up Water
No. Demand
Cu.m/hour KLD
1 | Blast Furnace 160 3840
2 | Sinter plant 08 192
3 | Steel Melting Shop 35 840
4 | Rolling Mill 69 1656
5 | Cold Rolling Mill 20 480
6 | Oxygen plant 02 48
7 | Lime dolomite plant 02 48
8 | Ductile Iron Pipe 19 456

ANX-1: Page-1



9 | Ferroalloy plant 10 240
10 | I/O Beneficiation Plant 15 360
11 | Captive Power Plant 560 13440
12 | Utilities & MiscellaneousUses 07 168
13 | Domestic Water 20 480
Total 927 22,250

Indicative Water Balance Diagram for the proposed project is
presented inFigure-1.

I 166 & -3

NOTE-All Figure are in Cu. M/Hr 69 )1 A
pr—- CCM & HOT ROLLING MILL :
Sl. No Description Symbol (6,00,000 TPA) 8 Effluent
1 |Evaporation Loss 4 )10 A Treatment "
2 |System Water/ Circulating Water — 20 COLD ROLLING MILL WITH PICKLING & o Plant
3 |Make Up Water / Recycle Water — > GALVANISING LINE (3,50,000 TPA) 7
4 |Used For Greenery, Dust Supression | (1 A
5 |Water Coming out of Process — 15 2
6 |ETP/STP Water el 1/0 BENEFICATION PLANT & P.GAS ()11 ) .
(24,00,000 TPA) &(150000 M. Cu.M/Hr) Backto
6 A oce! <
DAILY MAKE UP h SINTER PLANT . K2 \ Process )
. SRS | —
WATER REQUIRMENT (10,00,000 TPA)
{927 CU.M/HT) {-)35
160 ()12
. BLAST FURNACE
(22,800 KLD) (10,00,000 TPA) P (-)1135lag G
19 (-116 &
> DUCTILE IRON PIPE PLANT il (-) L WITH CEMENT SLURRY
¥ (2, 00,000 TPA) w2 35
20 G112, 0 24
—— OXYGEN PLANT
DOMESTIC USES
b (200 TPD)
110 (o1 A w2 114 01 PSR!
sewage E——— LIME/ DOLIME PLANT - -
Treatment (200 TFD)
Plant g (133 A 154
35 : STEELMELTING SHOP -2 . 5 SPONGE IRON PLANT Tt
(10.00.000 TPA) {5,00,000 TPA)
Used in Dust Suppression
in Plant Premises, Ash 10 ()7 A 2 )01 A
Handling & Greenery —- FERROALLOY PLANT LN | COKE OVEN PLANT o1
Purpose (1,12,500 TPA) (5.00,000 TPA) p—
F
560 (-)533 4 A
p— CAPTIVE POWER PLANT 27 ] )3 %
0 (225 MW) a8 Effluent 35
—
H2 A Treatment Plant
07 -
UTILITIES & MISCELLANEOUS (-)5 wl

FIGURE-1: INDICATIVE WATER BALANCE DIAGRAM

e Waste Water Treatment Process

A. Domestic Wastewater Generation & Treatment
B. Industrial Wastewater Generation & Treatment

A. Domestic Wastewater Generation & Treatment

Plant will be in operation for 24 hours in 3 shifts. Total manpower
involved at a time in proposed project is around 3000 numbers.
Domestic wastewater to be generated from canteen, Toilet, Rest room
& canteen at the tune of around 230 KLD.

Two numbers of Sewage treatment plant (STP) (2x115 KL capacity)
based on SBR technology is proposed to be set-up in the proposed
project. A well-designed sewer network will collect wastewater from

ANX-I1: Page-2



different sections of the plant area. The sewer network will convey the
wastewater into the proposed STP. Treated sewage from the STP will
be used in greening purpose within the plant area.

STP Details

The proposed STP will be designed for treatment of raw sewage during
operation phase to maintain the desired quality of treated wastewater.
The expected characteristics of raw sewage are as follows:

Domestic Effluent
Sl.no Parameters
Untreated

1 Flow Rate, m3/day 115

2 pH 0.5-8.5

3 Suspended Solids 200 - 250 mg/1
4 BOD 250- 400 mg/1

5 COD 350- 430 mg/1

6 Oil & Grease 25 mg/l

The expected characteristics of the treated sewage on adopting the
scheme of treatment are as follows:

Domestic Effluent
Sl.no Parameters

Treated
1 Flow Rate, m3/day 110
2 pH 6.5-7.4
3 Suspended Solids <20 mg/1
4 BOD <10 mg/1
S COD <100 mg/1
6 Oil & Grease <10 mg/1

Wastewater will be collected through a well-designed sewer network
leading to the proposed STP. The STP (capacity 2 x 115 KL) will be
based on SBR Technology (Sequential Batch Reactor) followed by
tertiary treatment. Treated wastewater will be used within the project
site for greenery purpose.

SBR technology is a fill and draw activated sludge treatment
technology.

The process is identical to the conventional activated sludge process.
SBR is a compact and time oriented system. The process is carried out
sequentially in the same tank.

SBR is an upgraded conversion of conventional activated sludge
process and is capable of removing nutrients from waste water besides
very stable sludge characteristics because of cyclic process.

ANX-I1: Page-3



SBR system performs operations based on time frame rather than
space since conventional activated sludge process requires more
space. Housed in a single unit the reactor can accomplish biological
treatment and secondary clarifications with a time controlled
sequence thus achieving reasonably good outlet parameters after
secondary pretreatment and thus eliminating need of multiple tanks
or expensive membrane for treatment. This process achieves high
quality of treated water with low nutrients levels ready for recycling.

The chain will comprise of Fill, Aerate, Settle and Decant stages.

The core of plant is reactor with sewage feed and treated water outlet.
This reactor can be pre-engineered for different hydraulic and organic
load capacities, modular design and can be constructed in RCC/ pre-
fab steel/ plastic and FRP tanks.

SBR is a unique feature of very stable sludge characteristic and
enhanced biological nutrient removal. The technology has advantages
working on low cost of maintenance, operation and initial cost still
most suitable and effective on the performances and meets all relevant
standards and norms.

Data & Assumption:-
Influent sewage water characteristic

Design Flow = 115 KLD

Influent BOD = 400mg/L (Considering on higher side)
Total Suspended Solids = 250 mg/L

Target effluent water characteristic

Design Flow = 110 KLD
BOD <10mg/L
Total Suspended Solids <20mg/L

Assumption:

F/M Ratio = 0.18/day

MLSS = 4000mg/L

VSS/TSS = 0.8

Maximum Volume of BOD Loading = 3.2 Kg/ms3.d
Minimum Aeration Time = 2 Hr

Minimum Mean Cell Residence Time (MCRT) = 3 days

Design:
. Bar Screen Chamber:
Max Flow = 115 KLD

Detention Time = 6.0 min
Bar Screen Chamber Volume = 0.25 m3

ANX-1: Page-4



Let Side water depth (SWD) be 1.0 m

BSC Size =2.0m x 1.25m x 1.0

Screen is made out of MS Flat of Size 10mm x SOmm (10mm facing
the flow)

Clear spacing between bars = 20mm

Inclination of bars with horizontal = 60° (For Manual Cleaning)

. Equalization Tank:

Design average flow = 115 KLD

Detention Time = 12 Hr

Volume of Equalization tank = 140.0 m3

Equalization tank dimension = 4.5m x 4.5m x 3.0m

e Mixing Facility Calculation

Designed with mixing flow = 0.02 m3/m3/min (according to
governmnet building design code)

Air Flow required for mixing = 0.02 m3/m3/min x 140 m3 = 2.8
m3/min

. Bio Reactor:

No. of. Tanks = 1 No.

No. of. Sequential Batch = 1 No

Cycle duration = 16 Hr each

Average flow to the reactor, Q = 115 KLD
Total BOD entering STP, Yo= 400mg/L
BOD of the Effluent, YE= 10mg/L

BOD removal to be achieved = 390mg/L
MLSS, X = 4000mg/L

Influent VSS, Xt= 4000 x 0.8 = 3200mg/L
F/M ratio = 0.18/day

F=0QxYo

MVX

Bio reactor volume, V= 105.0 ms

Each Bio reactor dimension = 5.5m x 5.5m x 3.5m

BOD Loading = Q x Yo= 1.09 Kg/m?3.d
\Y%
Hydraulic Retention Time =V = 105 m3x 16 Hrs = 14.60 Hrs
Q=115m3

Mean Cell Residence Time, Oc (Sludge Age)
Influent VSS, Xt= 0.8 x 400mg/L = 320mg/L

®c = VX =105 x 4000 = 11.4 days (OK since >3 days)
QX115 x 320

ANX-1: Page-5



4. Decant Tank:
Unlike Other treatment processes, in SBR the Clarified water tank is

designed to hold decanted supernatant from each batch, i.e., 105.0
m3/batch.

Thus Clarified Water Tank dimension = 5.5m x 5.5m x 3.5m

5. Sludge Holding Tank:

Reactor Volume = 12 m3

MLSS = 4000 mg/L

Weight of solid = 12m3 x 4 kg/L = 48 Kg

Sludge retention time for 9 days, SRT 9 = 48 Kg = 5.33 Kg Sludge/day
9

Wasting during Aeration phase = 25

Sludge holding tank dimension = 2.0m x 2.0m x 3.5m

6. Tertiary treatment units

The wastewater after biological treatment still contains some solids,
colour, odour and harmful micro-organisms. The pressure sand filter
and activated carbon filter are used to remove the solids and colour.
The disinfection process is used to remove the micro-organisms and
odour.

e Pressure sand filter
Pressure sand filter with various grades of pebbles and sand media help
in the removal of residual suspended solids. The filter will be operating in
the pressure range of 3-3.5 kg/cm?.

Residual suspended solids. The filter will be operating in the pressure
range of 3-3.5 kg/cm?.

Assuming a loading rate of 6.0 m3/ hr

Design flow = 115 m3/day and considering 20 hr/day of operations of
PSF

The recommended PSF dimension is 1.2 m diameter and height 3 m.
Suitable designed backwashing system is adopted.

e Activated Carbon Filter
Considering the same parameters for designing the activated
carbon filter, the recommended dimensions for ACF is 1.2 m
Diameter and height 3.0 m

7. Pre Aeration Tank:
Detention time = 4.0 Hrs

Volume of Final collection tank = 25.0 m3
Final Collection tank dimension = 3.0m x 3.0m x 3.5m

ANX-I1: Page-6



8. Final Collection Tank:

Detention time = 11.5 Hrs
Volume of Final collection tank = 70.0 m3
Final Collection tank dimension = 4.5m x 5.0m x 3.5m

9. Disinfection

In order to disinfect the treated effluent various disinfection methods
like chlorination, ozonation etc can be used. However chlorination is
proved to be cheaper and relatively effective. Hence the same system is
adopted. The Chlorine can be administered in the form of liquid or
solid (bleaching powder) into the treated effluent channel. An
automatic electronic metering system can be adopted. The chlorine
demand is calculated based on the ‘break pointchlorination’ and to
allow residual chlorine of more than 1 mg/1 in the treated effluent.

The treatment scheme of proposed STP is presented in Figure below.

o000 | -
QUENTIAL BATCH

SUDGE DISPOSAL: The sludge generated from STP 15 TPA which will
be used as compost for green belt development.

B. INDUSTRIAL WASTEWATER GENERATION & TREATMENT

The plant will be designed as a zero discharge plant. The entire
wastewater after necessary treatment will be used in Sponge Iron Unit
and for dust suppression, gardening etc. inside the plant.

There will be two types of Industrial effluent:

e Type-I effluent i.e CT blow downs / other units for which physico-
chemical treatment comprising of oil separation, settling, clarification,
pH adjustment etc. would be employed.

ANX-1: Page-7



Type-II effluent from Rolling Mill & Pickling & galvanizing line would
have to be treated in a separate bay where acidic and alkaline waste
streams would be neutralized with separation of floating and
emulsified oil.

Spent acids from pickling line would be regenerated in an Acid
Regeneration Plant (ARP) for in-plant recycling.

» Design Basis Plant Capacity: 48 m3/hr (1152 KLD) for Type-I
industrial effluent

The expected characteristics of influent industrial waste water are as
follows:
Inlet Parameter:

Industrial Effluent
Sl.no Parameters

Untreated
1 Flow Rate, m3/hr 48
2 Temperature, °C 40-45
3 pH 6.5-8.5
4 Total Suspended Solids 1250 mg/1
5 Oil & Grease 25 mg/l

Outlet Parameter:

Industrial Effluent
Sl.no Parameters

Treated
1 Flow Rate, m3/hr 45.6
2 Temperature, °C 38
3 pH 6.8-7.4
4 Total Suspended Solids <100 mg/1
5 Oil & Grease <10 mg/1

PROCESS DESCRIPTION:

The treatment system involves collection of Type -I industrial effluent
followed by Primary Treatment (Fine Screening, Grit removal, Oil
Removal, and Equalization) followed by Physico Chemical Treatment
followed by tertiary treatment using Chlorination in Chlorine Contact
Tank and sludge handling system. With the implementation of the
proposed units, the system will meet the standards of treated effluent
characteristics.

COMPONENTS OF THE TREATMENT SCHEME

e Collection Sump with Coarse Screen
A. Primary Chamber
Treatment e Inlet Chamber
e Grit Removal Unit

ANX-I1: Page-8



e Oil & Grease Removal Unit
e Equalization Tank
Physico- e Flash Mixer
B. Chemical e Clariflocculator
Treatment e Sludge Sump-1
c Tertiary e Filter Media Separation
) Treatment e Chlorination
Sludge e Filter Press
D. Handling e Sludge Drying Beds and Dry Sludge Storage
System

A. Primary Treatment

i.

ii.

iii.

Collection Sump equipped with Coarse Screen Chamber - The
industrial effluent originating from the different process units of
the Industrial Area is received in a collection sump through the
trunk drain line of 0.5m x 0.5 m in which the inlet coarse screen
channel will be installed where the voluminous substances are
arrested. The retained debris in the bar screen are removed
manually by means of manual screen from where it shall be
disposed of to a suitable site. Two no of collection sump of size of
9.0 m x 5.5 m x 5.0 m shall be provided for Collection Sump.

Bar Screen Chamber:
Max Flow = 48m3/hr

Detention Time = 6.0 min

Bar Screen Chamber Volume = 0.25 m3

Let Side water depth (SWD) be 1.0 m

BSC Size = 2.0 m x 1.25m x 1.0m

Screen is made out of MS Flat of Size 10mm x SOmm (10mm
facing the flow)

Clear spacing between bars = 20mm

Inclination of bars with horizontal = 60° (For Manual Cleaning)

Inlet Chamber- The effluent from Collection Sump shall be
pumped to Inlet Chamber. The purpose of Inlet Chamber is to
arrest the turbulence created by pumping of effluent so that
laminar flow moves through Screens and further units. A size of
3.6 m x 3.6 m x 4.5 mSWD shall be provided for Inlet Chamber.

Grit Removal-The screened effluent shall flow by gravity to Grit
Removal Unit in which particles of size greater than 0.15 shall
settle down to the floor of Unit. 2 nos. units are provided, 1
running and 1 standby. The settled solids are removed periodically

ANX-I1: Page-9




iv.

through a sluice valve provided in down pipe installed in each unit.
The size of each unit provided is 3.5 m x 2.5 m x 1.5 m SWD.

Oil Removal Unit- The effluent after Grit Removal Unit shall flow
by gravity for removal of the oil present in effluent. The oil is
scraped continuously by means of scrapperOil being lighter than
water floats on the surface of unit, from where it is scooped
through a rotating arm. The unit is additionally provided with
sludge scrapper to scrap sludge from the bottom of tank. The
settled solids will be withdrawn periodically into Chemical sludge
sump-1 from where it is pumped to the Chemical sludge handling
Unit. The size of oil Removal unit is Dia. 3.5 m x 2.5 m SWD +0.3
FB

Equalization Tank- After oil removal, the effluent shall be received
in the equalization tank under gravity, where the effluent is
sufficiently detained to attain uniformity in its physicochemical
characteristics. The equalization tank is provided with air agitation
which will not allow the solids to settle in the tank. From this unit,
the effluent shall be pumped to downstream units for further
treatment.

Equalization Tank Design Calculation:

Design average flow Q =48m3/hr

Detention Time = 12 Hr

Design with k=1.0, T=12 Hrs.

V= [(Q/T)-(KxQ/24]) xT

V= [(1152/12)-(1.0x1152/24)]x12

V =576m3

Plant calculation:

a. Tank dimensions: : (L13.0xW9.0xH5.0) m3
Effective tank volume: 585 m3=585 m3

b. Actual Detention Time

DT= (585+1152) x24=12(hr)

c. Mixing facility calculation

Designed with mixing flow =0.02m3/m3/min
Air flow required for mixing =0.02x585 =11.7 m3/min

B. Physico- Chemical Treatment

I. Flash Mixer- The effluent after flow measurement shall flow under

gravity through flash mixer where it is thoroughly mixed with
calculated quantity of alum. Flash Mixing is carried out by means of
turbine agitators provided in the Flash Mixer. The main objective of
flash mixing is to achieve the uniform mixing of chemical with the
effluent. During coagulation process, alum, Ferrous Sulphate or any
other coagulants reacts with the effluent and results in positive

ANX-1: Page-10



charged ions. These positive ions neutralize the electrical charges of
colloidal particles in the effluent and precipitate out as hydroxide.
Once the charge is neutralized, the unstable small suspended
particles stick together to form microfilms. This process is called
coagulation.

Detention Time in flash mixture, range 45.0 | gec
Volume required for every flash mixture 0.63 | cum
Provide Diameter of Flash mixture 3.25 | m
Required depth of Flash mixture 0.08 | m
Provide depth of Flash mixture 3.50 | m

The size of Flash Mixing tank provided is 3.25 x 0.08 x 3.50 SWD.

Consider an average of dose of alum at 10 ppm
Strength solution 10 %
Solution required for 8 hrs 40.17 litres
Solution required for 8 hrs 0.04 cum
Provide 3 tanks each of 3.25x2.8x2.2 | m*m*m
Alum required for 90 days 1085 Kg
Taking alum density 1300 kg/m3
Volume of alum 0.83 cum
Taking stake height as , 2 m
Area required for alum storage 0.42 sqm
Taking provision for movement and 20% %
putting weighing scale etc., Provide

additional storage area for Alum

Additional area for movement, weight

scale 0.08 sqm
Total Area required 0.50 sqm
Total Area required 10.00 sqm

II.

Clariflocculator- The chemically treated effluent from the flash
mixer enters the flocculation Zone of Clariflocculator. Slow speed
flocculating paddles are provided which impart slow agitation to the
water, to enhance the process of flocculation. The formed flocs from
the flocculation zone then enter the clarifier zone of Clariflocculator.
The clear water in the clarification zone flows upwards at a very slow
rate and adequate detention period is provided for better
gravitational settling of flocs at the bottom. The settled sludge is
collected in a central sludge pit, by scrapper arms suspended from
the rotating bridge. Clariflocculator is having a better efficiency as
compared to

Flow in every Clariflocculator 50.2 cum/hour
Detention time in flocculation zone, 30.0 Minutes
Volume reqd. in flocculation zone 25.1 cum
Provide Water Depth in flocculation zone, 3.75 m

ANX-I: Page-11



Required Diameter of flocculation tank 2.92 m
Provide Diameter of flocculation tank 3.00 m
Volume provided 26.49 cum
Assume surface loading 35 m/day
Surface area required 34.4 sqm
Area of Flocculation 7.065 sqm
Total Area of Clarifloculator including 41.5

flocculation sam
Diameter of Clariflocculator 7.27 m
Provide Dia. 8.00 m
Detention time 2.0 hours
Volume required in Clarifying zone 100.4 cum
Water depth in clarifying zone 3 m
Volume provided in Clarifying zone, 103.30 cum
Provide outlet launder of , width 0.80 m
Provide outlet launder of , depth 0.80 m
Flow in Launder, for 50% flow length 25.11 m3/hr
Velocity of flow in launder for design flow 0.01 m/sec
Weir Loading taken 300.00 m3/d/m
Launder Perimeter required 4 m
Provide weir to have inlet from both sides, 2 m
thus launder perimeter required is

Actual launder length provided 26.376 m

III. Chemical Sludge Sump- The sludge settled in the oil removal unit
is withdrawn under gravity into the Chemical Sludge Sump. The
sludge collected in the central sludge pit of Clariflocculator is also
withdrawn periodically under gravity into Chemical Sludge Sump
from where it is pumped to the Chemical Sludge handling Filter
Press by means of Pumps.

C. Tertiary Treatment:

I. Filter Media Separation-The treated effluent from clarifier then
passes through the filter. The detail of filter is:

Nos 2 Nos
Total output 50 cum/hour
Rate of Filtration 6 m/hour
Input to each of 10 filters 25.11 cum/hour
Area required for each filter 4.18 sqm
Provide twin bed filters section 3.60mx10.7m*2 No
Area of each twin filter 77.04 Sgqm
Inlet: sluice gate width 350 mm
Inlet: sluice gate depth 350 mm
Velocity 0.06 m/sec
Outlet: Provide Sluice Valve dia. 350 mm
Velocity in outlet sluice valve 0.07 m/sec
Wash Water rate 500 lpm/m?2

ANX-I1: Page-12



Wash water rate reqd. 38.52 cum/minute
Wash water rate reqd. 0.642 cum/sec
Provide SV dia. for wash water 800 mm @
Velocity 1.28 m/sec
Wash out; Provide gate / width 0.75 m
Wash out; Provide gate / depth 0.75 m
Velocity 1.1413 m/sec
Air — inlet required rate 750 lpm/m?2
Air flow rate 57.78 cum/minute
Air flow rate 0.963 cum/sec
Sluice valve for Air inlet, Dia. for 250
each filter bed mm
Velocity 19.63 m/sec
Wash water Pump 2311.2 m?3/hr
Capacity required
Provide 3 Submergible pump sets 2 Numbers
(2W+1S), working pumps=
Capacity of each pump 1155.6 cum/hr
Capacity of each pump 19260 LPS
II. Chlorination Tank- The treated effluent coming out of the Dual

D.

II.

Media filter shall be subjected to chlorination into chlorine contact
tank. Chlorination is done through controlled dosing of Chlorine
through vacuum chlorinators. Chlorine acts as disinfectant to the
treated effluent. The treated effluent after chlorination will be stored
in the existing storage tank and can be reused for gardening or can
be discharged into river / land surface water.

Sludge Handling

Chemical Sludge Sump cum Thickener- The sludge settled in the
oil removal unit is withdrawn under gravity into the Chemical
Sludge Sump. The sludge collected in the central sludge pit of
Clariflocculator is also withdrawn periodically under gravity into
Chemical Sludge Sump from where it is pumped to the Chemical
Sludge handling Filter Press by means of Pumps. From the Chemical
Sludge Sump Cum Thickener sludge of 5% consistency shall be
pumped for further dewatering in Filter press. The filtrate from the
thickener shall be recycled back to the collection tank.

Filter Press-Sludge of 5% consistency from Chemical Sludge Sump
shall be pumped to the flocculation tank of Filter press. Polymer is
dosed into the flocculation tank for enhancing the dewatering
properties of sludge. From the flocculation tank sludge is conveyed
to the thickener part and finally to the dewatering section.
Ultimately the sludge coming out of the filter press will have solid
content of 20-25%. The dewatered sludge cake from Filter Press
shall be collected in a trolley and shall be stored in Dry Sludge Store
for a period of maximum 1 month. Later, the dry sludge shall be
given to Common Hazardous Waste Treatment, Storage and
Disposal Facility (CHWTSDF).

ANX-I1: Page-13




The schematic diagram of proposed ETP for TYPE-I Industrial effluent is
presented in Figure below.

INLET EFFLUENT
T

.

| COLLECTION SUMP ‘

!

[ BARSCREEN |

CHEMICAL DOSING I—{

| FLASHMIXER |

l

| CLARIFLOCCULATER ‘
T

!

| SECONDRY SETTLING |

| RAPID SAND FILTER |

CHLORINATION ’—»

| SLUDGE HANDLING ‘
SYSTEM

| CLEAR WATER ‘

INDUSTRIAL
EFFLUENT TREATED
(DESIGN FOR WAIER
1200 KLD) 95 %0 of 1200 KLD
- , = 1140 KLD
(30 Combr)| |45 § Cumhr)

|

RECYCLE COMNVEYEMCE
(98 %o of 1140) LOSS (2 %4 of 1140)
= 912 KLD =27% KLD

s mhe) (1 Cu_m'hr)

Schematic Diagram of TYPE-I Industrial Water Treatment

= Design Basis Plant Capacity: 8 m3/hr for Type-II Industrial

Effluent

Pickling, Galvanizing, cooling and lubrication process during rolling
will give rise to waste water within cold rolling mill. The proposed Cold
rolling mill with pickling & galvanizing line will generate waste acid

ANX-I: Page-14



and alkaline effluent containing dissolved iron from acid pickling line
and waste emulsion which need proper treatment and disposal.

The major sources of wastewater generation from the proposed
CRM with water pollution potential are as follows:

1. Generation of acidic wastewater from the existing pickling
line — This comprises of waste pickled liquor & rinse water
containing HCI & dissolved ferrous/ferric chloride.

2. Release of acidic wastewater from Acid Regeneration Plant
during regeneration of HCI acid from waste pickledliquor.

3. Generation of oily emulsion and other oily effluent from the
Reversing Mill during cold rolling of hot rolled pickledcoil.

4. GenerationofSpent post-galvanizing chemicals (and other
treatment bath sludge’s)

WASTE WATER GENERATION DETAIL FROM CRM WITH
GALVANIZING LINE

Sr.No | Description | Quantity (mS3/hr)
A. Existing Facilities
1 Pickling line 4.0 m3/hr with HCL
concentration up to 0.8%
Pump seal flushing 1.5
Excess condensate 2.4
2 Acid Recovery Plant 0.5
3 Galvanizing line 3.5
Total 8

Acidic/ Alkaline effluents are obtained from following units.

e Pickling line — At a rate of 4 m3/hr with 0.6-0.8% HCI and traces
of Fe** for about 12 hrs. aday.

e Acid Regeneration Plant (ARP)- At an average rate of 0.5m3/hr
with 0.6-0.8% HCI and traces of Fe** for about 12 hrs a day.

e Spent post-galvanizing chemicals at a rate of 3.5 m3/hr with 0.1-
0.2% Flux and traces of Sodium dichromate

Oily effluents are obtained from following units.

a) Reversing Mill Roll Coolant system — A batch discharge of 35~55
m3 once in six months containing 1-1.5% Quaker oil, iron
particles anddust.

b) Reversing Mill Oil Cellar — Once in day about 1.5 m3 containing
0.5~0.75% mineral oil, iron particles, dust and traces ofgrease.

c) Mill Washing with hot water — Once in 14 days of about 2.5 m3
containing 0.5~0.75% mineral oil, iron particles, dust and
traces ofgrease.

ANX-I: Page-15



d) Waste from De-mister of Reversing Mill Fume Exhaust System —

Twice a day
eachtimeabout8ms?3,containingtracesofmineraloilanddustandgrea
se.

1. Collection Sump equipped with Coarse Screen Chamber

The industrial effluent originating from the above two sources is received
in a collection sump through the drain line in which the inlet coarse
screen channel will be installed where the voluminous substances are
arrested. The retained debris in the bar screen are removed manually by
means of manual screen from where it shall be disposed of to a suitable
site. The size of 6.0 m x 5. m x 4.0 m shall be provided for Collection
Sump.

2. EgualizationTank

The effluent from collection sump is being collected in the 96 m3(6 m X
5.5 m X 3m) equalization tank. The pH level of effluent monitored by
pH meter installed in the Equalization Tank which is aerated by 2 nos.
of blowers (1W+185S).

Equalization Tank Design Calculation:

Design average flow Q =8m3/hr

Detention Time = 12 Hr

Design with k=1.0, T=12 Hrs.

V= [(Q/T)-(KxQ/24]) xT

V= [(192/12)-(1.0x192/24)]x12

V 296m3

Plant calculation:

a. Tank dimensions: : (L6.0xW5.50xH3.0) m3
Effective tank volume: 99 m3=99 m3

b. Actual Detention Time

DT= (585+1152) x24=12(hr)

c. Mixing facility calculation

Designed with mixing flow =0.02m3/m3/min
Air flow required for mixing =0.02x99 =1.98 m3/min

3. 0il Removal Unit-

The effluent after equalization tank shall flow by gravity for removal of the
oil present in effluent. The oil is scraped continuously by means of
scrapper Oil being lighter than water floats on the surface of unit, from
where it is scooped through a rotating arm. The unit is additionally
provided with sludge scrapper to scrap sludge from the bottom of tank.
The settled solids will be withdrawn periodically into Chemical sludge
sump-1 from where it is pumped to the Chemical sludge handling Unit.
The size of oil Removal unit is Dia. 3.5 m x 2.5 m SWD +0.3 FB.

ANX-1: Page-16



4. DissolvedAirFloatationUnits(Flash Mixture)

OilyeffluentsfromtheEqualizationTankwill be pumpedto Flash Mixer.
Emulsion breaking polymer (Polyelectrolyte solution) will be mixed in
flash mixer of DAF. The oily effluents overflow from Flash Mixer to
Flocculator of DAF where coagulated particles settle down in the
Flocculator. The coagulated particles (i.e. sludge) from Flash Mixer
and Flocculator will be drained to the sludge sump.

Oily scum separated by scrapper of DAF. Effluents in DAF circulated
by DAF re- circulating pump (1W+1S) of 10 m3/hr capacity and 55 m
head through air circulation vessel. Pressurized air circulated in ASV
by compressor. Sludge is accumulated in the bottom of DAF and then
drained to sludge sump.

5. Flocculator

The effluent from DAF enters in the Flocculator of 10 m3/hr capacity;
effluents are being treated with polyelectrolyte which is dosed by
dosing pump. The suspended solids settled and coagulated.

6. Bio-Reactor

Effluent from launder of Flocculator tank is transferred to Bio-reactor
of 250 m3/day capacity. Phosphoric acid, Di-ammonium phosphate
(DAP) and Urea mix in Bio-reactor tank to keep biological floc alive.

7. Chlorination Tank-

The treated effluent coming out of the Dual Media filter shall be subjected
to chlorination into chlorine contact tank. Chlorination is done through
controlled dosing of Chlorine through vacuum chlorinators. Chlorine acts
as disinfectant to the treated effluent. The treated effluent after
chlorination will be stored in the existing storage tank and can be reused
for gardening or can be discharged into river / land surface water.

8. SettlingTank

Effluent from launder of Bio-reactor is transferred to Settling Tank.
Effluents overflow to launder and sludge settle at the bottom. Sludge
from bottom of Settling Tank transferred to Sludge Tank. Sludge from
Sludge Tank pumpedto Distribution Well by 2 nos. of submersible
pumps (1W+1S) of capacity 10 m3/hr and 12 m head.

9. SludgeThickener

Sludge from the Distribution Well is transferred to Sludge Thickener.
Sludge gets settled in the bottom of Thickener. Clear water overflows
to the launder and collected in 30 m3 capacity sump and then pumped

ANX-I: Page-17



to Treated Water Storage Tank.

10. PlatePress

The solid cakes discharged from the Plate Press to the scrap bucket
and disposed when the bucket becomes full. The squeezed out water
recycled back to the Equalization Tank.

COMPONENTS OF THE TREATMENT SCHEME ADOPTED FOR 8

m3/hr FOR TYPE-II INDUSTRIAL EFFLUENT

e Collection Sump with Coarse Screen
A. Primary Chamber
Treatment e Oil & Grease Removal Unit
e Equalization Tank
Physico- e Flash Mixer
B Chemical (DissolvedAirFloatationUnits)
) Treatment ¢ Flocculator
e Sludge Sump-1
C. Tertiary e Bio Reactor
Treatment
Sludge e Filter Press
D. Handling e Sludge Drying Beds and Dry Sludge Storage
System

RAW EFFLUENT

COLLECTION TANK

* EQUALIZATION
TANK

0il & Grease
Seperator

TREATED

DISINFECTION EFFLUENT

EFFLUENT TANK

BIO- REACTOR

SLUDGE STORAGE Ve

TANK

Schematic Diagram of TYPE-II Industrial Water Treatment

SUDGE DISPOSAL:

The sludge generated from ETP from TYPE -1 & TYPE-II industrial
waste water will be 50 TPA which will be given to Common Hazardous
Waste Treatment, Storage and Disposal Facility (CHWTSDF).

ANX-1: Page-18




The overall Waste Water, Sludge Generation and Management practice
that will be adopted is expressed in Table-3

Waste Water, Sludge Generation and Management

Reuse Quantity (KLD)
Waste Loss
Sl Type of Water (Treatment & Gardening, Sludgg Sludge
Source . . Dust Generation Management
No Water Generation Evaporation) us )
. Back To (TPA) Practice
(KLD) (KLD) Suppression,
Process
Ash
Handling
Canteen, Will be used
1 Domestic Toilet, 230 24 206 - 15 as compost
Washing for green belt
development.
1/0
Beneficiation,
P. Gas
Sinter Plant
Blast Furnace Will be to
DI Pipe Unit send to
Industrial | SMS Common
2 TYPE-| Ferro Alloy 1152 80 240 832 Hazardous
Plant 50 Waste
CPP Blow Treatment,
Down use in Storage and
DRI Plant & Dispasal
Coke oven Facility
Plant (CHWTSDF).
Utilities
. Rolling Mill
Industrial
3 TYPE-ll | Galvanising & 192 24 - 168
Pickling Mill
TOTAL 1574 128 446 1000 65

ANX-I1: Page-19




Annexure-II

A.D.S. POINT NO.2-Type of Iron Ore, Source, Process Detail

of Iron Ore Beneficiation Plant& Tailing Management

In order to cater beneficiated iron ore to the pellet plant, it is proposed
to set up iron ore beneficiation plant of capacity 24, 00,000 TPA to
beneficiate iron ore fines from iron ore mine. The type of iron ore that
will be procured will be mainly hematite ore. The detail is given in
Table-1. Composition of Iron ore & Trace metal detail is given in Table-
2.

Table-1 Type of Iron ored Source

Sr. Raw Grade Source of Mode of Estimated
No. Materials Raw Transp. Quantity for
Materials Beneficiation
(in TPA)
1 | Iron Ore Lump 58-62.3% Fe Barbil, Banspani Rail/ Road 28,23,534
2 | Iron Ore Fines (Hematite Ore) | & Jaruli, Odisha Rail/ Road

Table-2Typical Composition of Iron Ore & Trace Metal in Iron Ore

Iron ore Sample Result
Sl.no | Test Parameter obtained ( % pby mass)
1 Iron as Fe 58-62.3
2 Sulphur as S Trace
3 Silica (SiO9) 2.28
4 Alumina(Al203) 1.7
S Phosphorous (P) 0.05
6 Moisture 6.0
7 LOI 3.2
Trace Metals ppm
1 Chromium as Cr 23.4
2 Nickel as Ni 7.4
3 Arsenic as As 2.9
4 Lead as Pb 2.5
S Zinc as Zn 9.3
9 Mercury as Hg <0.1
7 Selenium as Se 0.1

Theseiron ore fines, after beneficiation, shall become suitable for
production of pellets. Iron ore will be ground to a size of (-) 150 micron
in grinding mill which shall then be beneficiated to upgrade it to (+)
65% Fe.

Plant will be comprising Iron ore unloading, stacking and storage,
material handling to day Bins, Primary and secondary grinding , spiral
launders, SGMs, Thickeners, Ceramic filters and Press filters and
various pumps , slurry pump, Compressed air and water as utility.

ANX-I1: Page-1




Process of beneficiation to be adopted is wet process based on density
separation. Brief process described for single module of 1.2 MTPA is
described below:

A. Iron Ore Unloading and stacking

Iron Ore will be unloaded at storage yard at appropriated, pre-
designated places, shall be size, quality and source wise. This will help
in blending the Bulk raw material as per the needs of the operator
time to time.

B. Handling of iron from ground Hopper to Day Bin

Iron ore fines will be handled to ground hopper in appropriate
proposition. Two sets of Bins for two separate circuits will be installed,
regulate the feed rate from vibrating feeder and transfer the iron ore
fines from ground Hopper to these bins.

C. Pre grinding Handling with wet screening

Two sets of Disc feeders will be installed at underneath of each Bins,
Disc feeder will be installed in order to establish free flow of materials
from bins , bin opening will be 1400 Mm and hence clogging of the
bins is avoided.

Two disc feeders in parallel, feeds material to the Conveyor belt, Belt
weigher will be installed at this place in order to record the Material
fed to this circuit. The feed rate of 65 — 135 TPH will be fed to the belt
conveyor.Disc feeders will be provided with Inverter drive for speed
control in turn to regulate the iron feed to the circuit.

First material will be fed to wet screen, screen is equipped with High
pressure water jet cleaning , this will facilitate washing of iron ore